



## STC Test Report

Date: 2007-08-31

Page 2 of 2

No: HT177103

### TEST RESULTS:

#### Determination of the effects of a small source of ignition on textile floor coverings

Method(s) used : BS 4790:1987 (Hot metal nut method 1 – Loose laid)

#### Results:

Sample Specimen(s)	Radius of effects of ignition		Flaming time (Seconds)	After glow time (Seconds)
	Use surface (mm)	Under surface (mm)		
1	25	20	4	Nil
2	25	20	5	Nil
3	25	20	3	Nil

#### Requirement :

The radius of affected area <75mm

#### Comment: Pass

Low radius of effects of ignition: The sample has a low radius (up to 35 mm) of effects of ignition.

#### Note :

The test results relate only to the behaviour of the test specimens after application of a small source of ignition, they shall not be used as a means of assessing how the product will contribute to an established fire.

#### Conditioning :

The sample was conditioned at 20±2°C, 65±2% R.H. for 100 hours before testing.

\*\*\*\*\* End of Test Report\*\*\*\*\*

The Hong Kong Standards and Testing Centre Ltd.

10 Dai Wang Street, Tai Po Industrial Estate, N. T., Hong Kong  
Tel: (852) 2696 1888 Fax: (852) 2604 4353 E-mail: hkstc@hkstc.org Homepage: www.hkstc.org

This report shall not be reproduced unless with prior written approval from The Hong Kong Standards and Testing Centre Ltd.  
For Conditions of Issuance of this test report, please refer to the overleaf or Homepage.